

Test Report SL62006308538701TX

Date:October 20,2020

CHENGDU FORESIGHT COMPOSITE CO., LTD FOUR GROUPS, GUANGMING VILLAGE, LONGTAN TOWNSHIP, CHENGHUA DISTRICT, CHENGDU CITY. SICHUAN PROVINCE, P.R. CHINA

The following sample(s) w	/as/w	ere submitted and identified on behalf of the client as:		
Sample Description	:	(A)PVC(PVC FABRIC MATERIAL)		
Color	:	(A)BLACK		
Fiber Content	:	(A)PVC polyester fiber		
Style No.	:	SDCJS1312B1		
Manufacturer	:	CHENGDU FORESIGHT COMPOSITE CO.,LTD		
Sample Receiving Date	:	Oct 14, 2020		
Testing Period	:	Oct 14, 2020 - Oct 20, 2020		
Test Result(s)	:	Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).		
Test Performed	:	Selected test(s) as requested by applicant		
Conclusion		A Remark		
Protective Clothing-Electron Properties	rostat	ic See Results		

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. HangZhou Branch

Jack 2h

Jack Zhang (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document is except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. **Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-751) 8307 1443, or email: CN.Doccheck@gsgc.com**

346F, No.4 Building, Huaye Hi-Tech Zone, No.1180. Bin an Road, Binjiang District, Hangzhou, Zhejiang, China 310052 tt (86–571)86791199 ft (86–571)87688901 www.sgsgroup.com.cn 中国・浙江・杭州・滨江区滨安路1180号华业高科技产业国4号楼3-6层 邮编: 310052 tt (86–571)86791199 ft (86–571)87688901 e sgs.china@sgs.com



Test Report

Test Result

SL62006308538701TX

Date:October 20,2020

Protective Clothing-Electrostatic Properties^

(DIN 54345-1:1992; Test Condition: Applied Voltage and time: 100V for 60 seconds Air Temperature: 23±1°C; Relative Humidity: 25±2% R .H Orientation of test specimen: Fabric face is facing the measuring unit (concentric ring electrodes which apply voltage))

-	Unit	Α	Requirement
Surface Resistivity	Ω	<2.0x10^6	-
Surface Resistance	Ω	<1.0x10^5	-

^This test was carried out by SGS Shanghai Laboratory



The statement of conformity in this test report is only based on measured values by the laboratory and does not take their uncertainties into consideration.

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.gg.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.gg.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: Coheck the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-751) 8307 1443, or email: CN.Doccheck@sgas.com

346F, No.4 Building, Huaye Hi-Tech Zone, No.1180. Bin an Road, Binjiang District, Hangzhou, Zhejiang, China 310052 tt (86–571)86791199 ft (86–571)87688901 www.sgsgroup.com.cn 中国・浙江・杭州・滨江区滨安路1180号华业高科技产业国4号楼3-6层 邮编: 310052 tt (86–571)86791199 ft (86–571)87688901 e sgs.china@sgs.com